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s=aranas. FCC RF Test Report Report No. : FR202807A

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15C RS§247-QP
50.0 | 15C RSS247-AVG
40.0
1P "B lp
30.0
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dF ~ dBuv  dBuv a8 dE
1 0.156 54.29 -11.40 £5.60 43.80 0.06 10.43 QF
2 0.156 36.39 -18.30 55.89 25.90 0.06 10.43 Average
34 0.179 58.56 -5.99 64.55 48.10 0.04 10.42 QP
4 0.179 36.76 -14.79 54.55 29.30 0.04 10.42 Average
5 0.188 57.40 -6.31 63.71 46.96 0.02 10.42 QP
6 0.198 37.04 -16.67 53.71 26.60 0.02 10.42 Average
7 0.243 55.63 -6.37 62.00 45.20 0.04 10.39
g 0.243 36.73 -15.27 52.00 26.30 0.04 10.39 Average
9 0.307 47.30 -12.76 60.06 36.88 0.06 10.35 QF
10 0.307 31.60 -18.46 50.06 21.18 0.06 10.35 Average
11 0.363 43.14 -15.51 58.65 3279 0.03 10.32 QP
2 0.363 32.54 -16.11 48.85 22.18 0.03 10.32 Average
12 0.440 44.85 -12.22 57.07 34.60 -0.01 10.26 QP
14 0.440 30.45 -16.62 47.07 20.20 —0.01 10.26 Average
15 0.486 44.40 -11.83 56.23 34.21 -0.03 10.22 QF
18 0.486 31.40 -14.83 46.23 21.21 -0.03 10.22 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR202807A

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
6”%‘ | 15C RS§247-QP
50.0 15C RSS247-AVG
f
40.0 4
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.156 52.96 -12.69 65.85 42.50 0.03 10.43 QP
2 0.156 35.36 -20.29 55.65 24.90 0.03 10.43 Average
3+ 0.193 58.57 -5.32 $£3.89 48.10 0.05 10.42
4 0.193 39.77 -14.12 53.89 29.30 0.05 10.42 Average
5 0.238 52.90 -9.27 62.17 42.50 0.01 10.39 QF
6 0.238 36.00 -16.17 52.17 25.60 0.01 10.39 Average
7 0.269 49.24 -11.92 61.16 38.89 -0.02 10.37
8 0.269 31.54 -19.62 51.16 21.18 —0.02 10.37 Average
9 0.318 46.19 -13.56 59.75 35.80 -0.05 10.34
10 0.318 33.59 -16.16 49.75 23.30 -0.05 10.34 Average
11 0.360 43.76 -14.98 58.74 33.50 -0.06 10.32
2 0.360 30.86 -17.88 48.74 20.60 —0.06 10.32 Average
13 0.447 42.68 -14.25 56.93 32.49 -0.07 10.2
14 0.447 26.98 -18.95 46.93 16.78 —0.07 10.26 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807A

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~ 42 %
Test Engineer : Carry Xu
Temperature : 22~ 23 C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel Frequency g::z RU Remark
Mode 1 2400-2483.5 3 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 2 2400-2483.5 3 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 3 2400-2483.5 3 Bluetooth BR_GFSK 78 2480 1Mbps - -
Mode 4 2400-2483.5 6 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 5 2400-2483.5 6 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 6 2400-2483.5 6 Bluetooth BR_GFSK 78 2480 1Mbps - -
Mode 7 2400-2483.5 6 Bluetooth BR_GFSK 78 2480 1Mbps - LF
Summary of each worse mode
Mode Modulation Ch. (Flvrlquz) (dlé?X/e}Im) (dll::‘iun\wli/tm) M(zrg)in Pol. iszk Result Remark
1 Bluetooth BR_GFSK 0 2351.73 53.58 74 -20.42 \% Peak Pass Band Edge
1 Bluetooth BR_GFSK 00 4800.00 38.53 74 -35.47 H Peak Pass Harmonic
2 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
2 Bluetooth BR_GFSK 39 7320.00 40.8 74 -33.2 H Peak Pass Harmonic
3 Bluetooth BR_GFSK 78 2490.1 54.12 74 -19.88 \% Peak Pass Band Edge
3 Bluetooth BR_GFSK 78 7440.00 40.13 74 -33.87 H Peak Pass Harmonic
4 Bluetooth BR_GFSK 00 2386.44 57.61 74 -16.39 H PEAK Pass Band Edge
4 Bluetooth BR_GFSK 00 4804.00 40.83 74 -33.17 \% PEAK Pass Harmonic
5 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
5 Bluetooth BR_GFSK 39 7323.00 42.83 74 -31.17 H PEAK Pass Harmonic
6 Bluetooth BR_GFSK 78 2486.78 57.84 74 -16.16 H PEAK Pass Band Edge
6 Bluetooth BR_GFSK 78 7440.00 42.48 74 -31.52 \% PEAK Pass Harmonic
7 Bluetooth BR_GFSK 78 47.46 35.28 40 -4.72 \% PEAK Pass LF
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Limit Over ReadAntenna Cable Preamp  Aux A/Pos T/Pos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
WHz dBu¥/m dBuV/m  dB BV dB/m B  dB A em deg
1 237513 53,36 74.00 -20.64 37.89 3329 9.06 32.88 600 116 114 Peak
27 237513 28.57 54.00 -25.43 1310 33.29 9.06 32.88 600 116 114 Average
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Freqg Level Line Limit Level Factor Loss Factor Factor Remark
WHz dBu¥/m dBu¥/m  dB BV dB/m B dB A om  deg
1% 2402.00 97.88 - -- 62.13 3350 9.09 32.84 400 116 114 Peak
2% 402.00 73.09 ------ -oeee- 57.34 3350 9.09 32.84 600 116 114 Average
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samran . FCC RF Test Report

Report No. : FR202807A

Pol. Fundamental
117“”"'1&]“"’ "7|.|m|(||&|\"m)
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Frequency (MHz)
Limit  Over Linit  Over ReadAntenna APos T/Pos
Freq Level Line Limit Freq Level Line Limit Level Factor Remark
WHz dBu¥/m dBuV/m Wiz dBu¥/m dBu¥/m  dB BV dB/m deg
1 2351.73 5358 74.00 -20.42 1% 240200 9402 - 78.27 33.50 82 Peak
2 6173 2879 54.00 -25.21 2% 40200 £9.23 ------ ------ 53.48 33.50 82 Average
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Pol. Horizontal Vertical
mLeveHmJ\ﬂm] "?Level(ml\”m)
1024 1024
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3000 6000 9000, 1 15000. 18000 3000 §000. 9000. 1 15000 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4300.80 38.53 74.00 -35.47 56.62 34.29 9.4 6L.E2 0.08 300 @ Peak 1 4500.80 33.44 74.00 -35.56 96.53 34.29 9.4 6l.E2 0.68 le@ @ Peak
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Pol. Horizontal Vertical
mLeveHd&J\ﬂm] "?Level(ml\”m)
1024 1024
878 LR
n FCC PART 15C i FCC PART 15C
' 5B | 4B
585 PN 5.
RTA5C (AVG) FCC PART 15C (AVG)
B B
Peak 139 5 g , TR 134 PN P |
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3000 6000, 9000. 1 15000. 18000 3000 6000, 4000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Iz dBuV/m dBuV/m  dB dBuV dB/m B B dB m deg Pz dBuV/m dBuV/m  dB dBW dB/m B B dB cm  deg
1 4875.0@ 37.31 74.80 -36.69 55.42 34.14 9.5 6L.77 6.0 300 @ Peak 1 4875.0@ 36.52 74.0@ -37.18 54.93 34.14 9.52 6L.77 0.0 le@ @ Peak
2 7320.00 40.80 74.00 -33.20 55.47 35.70 11.69 62.86 0.00 300 @ Peak 2 7320.00 40.07 74.00 -33.93 54,74 35.78 11.69 62.86 @.00 le@ @ Peak
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Pol. Horizontal Fundamental
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Peak
2.3 203
14| 14|
2440 2450, 2460, 2470, 2480, 2490, 2500 1000 1300 1500. 1700  1900.  2100.  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Limit Over ReadAntenna Cable Preamp  Aux A/Pos T/Pos Limit Over ReadAntenna Cable Preamp  Aux A/Pos T/Pos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
WHz dBu¥/m dBuV/m  dB BV dB/m B  dB A em deg WHz dBu¥/m dBu¥/m  dB BV dB/m B dB A om  deg
1 2484.58 53.63 74.00 -20.37 38.14 32.86 9.27 32.64 600 105 123 Peak 1% 2480.00 97.11 ------ ---e-- 81.62 32,86 9.27 3L64 6.00 105 123 Pesk
7 484,58 28.84 5400 -25.16 13.35 32.86 9.27 3264 600 105 123 Average 2% 80,00 7232 --eoem oeeee- 56.83 3286 9.27 32.64 6.00 105 123 Average
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Pol. Fundamental
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Peak
23 203
14| 14|
2440 2450, 2490, 2500 1000 1500. 1700 1900.  2100.  2300.  2500. 2700 3000
Frequency (MHz)
Limit  Over A/Pos T/Pos Limit Over ReadAntenna Gable Preamp  Aux A/Pos T/Pos
Freq Level Line Limit Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
WHz dBu¥/m dBuV/m deg WHz dBu¥/m dBu¥/m  dB BV dB/m B dB A om  deg
1 2490.10 54.12 74.00 -19.88 7 Peak 1% 2480.00 94.07 78.53 3286 9.7 .64 600 3N 77 Peak
2 2490.10 29.33 54.00 -24.67 7 hverage 2% 48000 69.73 53.74 3286 9.77 3264 600 3N 77 Average
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Pol. Horizontal Vertical
mLeveHmMm] 11:,Leve|(d&|\"m)
1024 1024
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n FCC PART 15C i FCC PART 15C
' 5B | 4B
585 PN 5.
RTA5C (AVG) FCC PART 15C (AVG)
B B
Peak 139 bt e, A 134 — —— e ™
Mad PR I g "
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Avg 03 |
146 14
3000 6000, 9000. 1 15000. 18000 3000 6000, 4000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Iz dBuV/m dBuV/m  dB dBuV dB/m B B dB m deg Pz dBuV/m dBuV/m  dB dBW dB/m B B dB cm  deg
1 4965.0@ 37.43 74.80 -36.57 55.42 34.18 9.62 6L.7L @.00 300 @ Peak 1 4965.0@ 37.02 74.8@ -36.98 55.81 34.18 9.62 6L.7L @.00 1@ @ Peak
2 7440.00 40.13 74.00 -33.87 54.73 35.70 1L.77 6207 @.00 300 @ Peak 2 7440.00 39.99 74.00 -34.01 54,59 35.78 11.77 62.87 @.00 lee @ Peak
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Pol. Horizontal Fundamental
mLevel(dBnWm] 120Level{dl!ll\l'lln]
900 900
750 \ FCCPART15C 750 FCCPART15C]
o ol e BRI SORVRYRTI T T 1 ] \lh‘ RPN T 0 Whln Al “‘yn"' il o
L L ¥ Al hiT N Y ¥ af L L | ATy
40 s et
Peak 00 00
180 180
m o, 2362, 2388, i, 0 1000 1400, 1800, 2200. 2600 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wpddje B & 0 B B # B a dg Moddje B & 0 Bl & ® B a dg
1 2386.44 57.61 74.00 -16.39 45.61 32.77 6.60 32.87 6.00 108 286 PEAK 1 240000 104,38 ---eev -omees 92,30 330 6.62 32.84 600 0@ 286 PEAK
1 13644 32.82 54.00 -20.18 28.82 32.77 6.60 32.87 6.8 180 286 AVERAGE M. 79.59 ---es oo 67,51 3230 6.62 32.84 6.0 108 286 AVERAGE
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Pol. Vertical Fundamental
mLeveI(d&Nlm] mLevel{dMWm]
900 900
750 \ FCCPART15C 750 FCCPART15C]
604 4 \ 600
[y bbb A syl W l‘“m by by i L i TR TR
9 B el
Peak 00 00
180 180
m o, 2362, 2388, i, 0 1000 1400, 1800, 2200. 2600 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wpddje B & 0 B B # B a dg Moddje B & 0 Bl & ® B a dg
1 236148 56.52 74.00 -17.48 4479 3217 6.5 3291 6.00 313 QPEN 1 240000 99.47 --veev eomeee 87,39 3230 6.62 3284 6.0 313 QPN
1 136143 3L73 %400 -22.27 1991 3217 6.56 3291 6.0 313 @ AVERAGE 1 M40 7488 - oo 62.68 3230 6.62 32.84 6.80 313 @ AVERAGE
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Pol. Horizontal Vertical
meeI(dBlNﬁn] 1o L24¢](4BuVIm)
1050 105,
900 90
70 FCCPART{5C] T FCCPARTAC]
o R PARTHEC G| g R PART 5 A
Peak 450 ‘ IR S P W 15, y . - g bl b
P ot WM’W‘W‘W s g, o [t
Avg 300 300
150 1,
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 4504.00 40.26 74.80 -33.74 58.34 3430 9.4 6LE2 0.00 300 0 PEA 1 4504.00 40.83 74.80 -33.17 58.91 3430 9.4 6LG2 0.00 108 @ PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5

Page Number : C11 of C17




SPORTON LAB.

FCC RF Test Report

Report No. : FR202807A

Pol. Horizontal Vertical
1,muwel(lllhj‘ﬂrn] 4o L6Vl {1BUVIm]
900 904
750 FCCPART15C] I FCCPART15C]
o FCCPRT 1S g FCCPART TS
150 | 1 pt L— T T 1, | ] S o TIPS Lo T
Peak e e e -
300 300
Avg
150 s
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (Hz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit nt Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4882.00 3936 74.80 -34.64 57.47 3413 9.53 6L77 0.0 300 O PEA 1 4382.00 39.41 74.80 -34.59 5752 3413 9.53 6L77 0.0 108 0 PEA
1 7300 42.83 74.88 3117 57.50 35.78 1169 62.86 0.0 3@ @ PEAC 1 73308 4187 74.80 3213 56,54 35.78 11.69 62.86 0.0 1@ 2 PEAC
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Pol. Horizontal Fundamental
mLeveI(dMWm] 12eLeveI{dI!ll\l'Iln]
0. 0. i
904 m 900
750 J \ FCCPART15C 750 FCCPART15C]
0 | ./ \ 1 0 b Pl ]
WMM A' i Ly )lyl b A r‘ m lﬂ / Ml Al | - e Frgm ot o i, Iy
40 4MWWWW
Peak 00 00
180 180
U4 Uk U645 164 U882 200 1000 1400. 810, 20, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos Linit Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woddjndiin & Bl B B B B a g Mo din &8 B B & B B a g
1 248678 57.84 7400 -16.16 45.06 3146 674 362 600 3 45 PEK 1 245000 98.07 -----v ---e- 8.5 345 673 L6 6B I8 45 PEK
1 M36.78 33.05 54.00-20.95 28.47 32.46 674 32.62 6.8 379 45 AVERAGE 1 M. 7308 - - 66.73 3245 6.73 3263 6.80 379 45 AVERAGE
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Pol. Vertical Fundamental
mLeveI(dBlle] mLevel{dBlNlml
1050 1050 g
900 [\ 900
750 / \ FCCPART15C 750 FCCPART15C]
0 y j | L J\JJ \ : Mt 0 I Mol
‘\ " ‘J " 1k 'I i, _‘M)‘ Tk Jhihi » 1)1‘\ n Il i i} w l_‘ WWMM
! - S MWWMWWWM K
I oA
Peak 00 00
180 180
U4 U8 U646 M4 L 50 1000 1400, 800. 2200. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
ModWfBNE B BN B B B B a dyg MoBfu B B BN B B B B dy
1 490,84 57.06 74.00 -16.94 44.44 3248 674 3260 6.00 379 A5 PEN 1 230,00 9931 --veev oomeee 86,76 3245 6.73 32.63 6.0 39 45 PEAK
1 M0.84 3,07 5400 -21.73 19.65 3248 674 32.68 6.8 379 45 AVERAGE 1 M. 7452 - e 6197 3245 6.73 3263 6.80 379 45 AVERAGE
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Pol. Horizontal Vertical
mmelmmm 4o L6Vl {1BUVIm]
900 904
750 FCCPART15C] I FCCPART15C]
o FCCPRT 1S g FCCPART TS
150 | » PR Yk 1, | ——— gt 8t
Peak (e o ittt prud™ S e '
300 300
Avg
150 s
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp #os Thos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4960.00 40.31 74.80 -33.69 3631 3410 9.6l GLTL 000 W QPEN 1 4960.00 40.43 7400 -33.57 .43 10 9.6l GL7L 000 1@ QPN
1 7M9.00 42.27 74.88 3173 S6.87 35.78 IL77 6287 0.0 3@ @ PEAC 1 7M0.08 4248 74.80 3152 57.88 3578 1L77 6287 0.0 1M 2 PEAC
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Pol. Horizontal Vertical
1 Leve {dBuVim) 1 Leve (dRuVim)
1080 1080
Ll il

Peak i RERTECNG i LN
45-“ fir L o ww b g Wf“‘lmw 45!“ i u! [ II‘ W W"ﬂm

w g e T
00 00
150 150
16000 10400, 0800, . 160, 2500 16000 16400, 10800, 1, pililn 2500
Frequency (Mz) Frequency (M)
Avg Blank Blank
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Pol. Horizontal Vertical
MLWHN&IWIII) Level (dBuVim)
600 0
FCG PART 15€ FCC PART 15C |
500 o8 08
[ [
a00—1 m [
il I 1 I
% 2 4 4
| R M 1 o, \LJ 5 5
Wb st it
i, i b A T T P
i . ¥
10.0 1
Peak
00
100 10
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000 30 100. 200. 300. 400. 500. 600, 700. 800 900, 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBul/m BV dB/m B dB em  deg WHz dBu¥/m  dB dBuV/m dBWW dB/m  dB  dB
1 47.46 29.98 -10.02 40.00 45.62 15.87 0.69 32.20 -=- Peak 11 47.46 35218 -4.72 40.00 50.92 15.87 0.69 32.20
? 11536 31.49 -12.01 43.50 44.90 17.33 1.43 .17 ~=- Peak 2 108.57 23.72 -19.78 43.50 37.59 16.91 1.40 32.18
3 204,60 3549 -8.01 43.50 50.51 15.15 1.94 3211 - -—- Peak 3 206.54 29.77 -13.73 43.50 44.76 1517 1.95 3211
4 256,98 31.54 -14.46 46,00 41.58 19.99 216 3219 - - Peak 4 257.95 30.54 -15.46 46.00 40.44 2012 216 32.18
E] 334,58 27.66 -18.34 46,00 37.33 20,03 247 3217 — - Peak 5 467.47 25.81 -20.19 46.00 31.75 23.41  2.97 3227
b T17.73 26,88 -19.42 4600 27.97 7.3 3.62 3124 -~ ---Peak 6 610.06 26,01 -19.99 46.00 29.01 25.94 3.34 3228
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Appendix D. Duty Cycle Plots

3DH5 on time (One Pulse) Plot on Channel 39
o Marker

Input Z- 50 0 #Atten. 10 dB PNO. Fast #Avg Type. Power (RMSr 1 Select Marker
W

Corr CCorr Gata Off Trig: Free Run
Freq Ref. Int (S)

IF Gain: Low
Sig Track: Off

sz Ref Lyl Offset 6.00 dB
Scale/Div 10 dB Ref Level 112.99 dBuV 0.02 d Peak
Search
o 2813301

Pk Search

Config
Delta (&)

Properties
Fixed

Marker
eyl rtgtinghncd e TR of Function

Marker—
Delta Marker
Center 2.402000000 GHz Span 0 Hz (Reset Delta)

#Res BW (CISPR) 1 MHz Sweep 10.0 ms (1001 pts)|Fyiarier Table Counter

On
on

je Trace Scale 4 Function Function Width Function Value Marker Settings
N 1 t m 3V I < ram
) B

a1 1
il All Markers Off

]

Couple Markers.
On
on

3DH5 on time (Count Pulses) Plot on Channel 39

Input Z: 50 0 #Atten: 10 0B PNO: Fast ##wg Type: Power (RMS[;
Com CCorr Ga Tng: Free Run
Freq Ref. Int (S)

i Ref Lvi Offset 6.00 dB
Scale/Div 10 dB Ref Level 112.99 dBpV

Sweep / Measure
Continuous
Single

Attt e e B e g Mmeﬁ«wn‘.J.,-m".-.,q-y-\uw.-.,{;.,-ﬂm-lvn'u_d‘-

Center 2.402000000 GHz
#Res BW (CISPR) 1 MHz

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. 3DH5 has the highest duty cycle worst case and is reported.
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